1.2.3.3.1|7123-01 | VS 300 Combined suction unit type 7123-01 455 /1905

http://www.duerr.de/etk //BE,’}-’FAL 28.01.2015



1.2.3.3.1] 7123-01 | VS 300 Combined suction unit type 7123-01 456 / 1905

Item no. Description Order-No.
10 Fan cover for 7123-01/002 7120-100-09
20 Fan blade 7120-100-10E
40 Hexagon socket screw M5 x 20 DIN 912 0003-040-16
50 Washer B5,3 DIN 125 0001-500-20
70 Bearing set for rotor 7120-981-00
80 O-Ring 9000-402-55
90 VS300 Capacitor 7120-102-51
91 Capacitor 25 pF, 320 V 9000-104-65
92 See 7120-102-51 9000-104-63
100 Terminal box, base complete (2-holes) 7120-987-51
150 Cover with 4 screws 7120-986-00
160 V300/VS300 Circuit Board 7120-132-00
161 VS300 PCB 100-115v 7120-134-00
200 Adjusting washer set 7120-983-00
210 Turbine wheel small 7120-100-008
220 Impellor Nut 0002-000-14
230 Shim gasket (3 pack) 7120-988-00
240 Hexagon socket screw M5 x 20 DIN 912 0003-040-16
250 Foam ring 7120-100-23
260 O-ring 9000-402-31
270 Seal 7120-140-03
290 Rounded head screw M5 x 8 DIN 7985 0004-730-43
320 Stop Buffer D=20x25 9000-410-47
330 Rounded head screw M4 x 90 DIN 7985 0004-730-42
340 Washer 0004-800-04
350 Noise damper set 7120-982-00
440 Pump wheel 7123-100-02
450 Separator housing 7123-110-01E
460 Screw 0004-350-01E
470 O-ring 9000-402-31
490 Cover with O-ring complete 7123-983-00
560 Part of 0000-000-43 only (rotor ring) 7122-110-05
570 VS300/900 waste upgrade kit 7128-981-00
580 DirrConnect20 Non return valve, Pack of 3 7128-100-03E

http://www.duerr.de/etk //BE,’E-’FAL 28.01.2015



1.2.3.3.1] 7123-01 | VS 300 Combined suction unit type 7123-01

Item no. Description

620 Sieve connect piece preassembled

621 30mm O-ring

622 28mm O-ring

630 Separatorhousing complete assembly
http://www.duerr.de/etk

/DURR
DENTAL

457 / 1905

Order-No.
7123-985-00
9000-401-10
9000-402-32

7123-984-00

28.01.2015



